

DLG Test Report 7482

Gummiwerk KRAIBURG Elastik GmbH & Co. KG

Alley Mat espaFLEX

Deformability/Elasticity, Permanent Tread Load,
Slip resistance



GUMMIWERK KRAIBURG ELASTIK
ALLEY MAT ESPAFLEX
✓ Deformability/Elasticity
✓ Permanent Tread Load
✓ Slip resistance
DLG Test Report 7482



Overview

A test mark “DLG-APPROVED for individual criteria” is awarded for agricultural products which have successfully fulfilled a scope-reduced usability testing conducted by DLG according to independent and recognised evaluation criteria. The test is intended to highlight particular innovations and key criteria of the test object. The test may contain criteria from the DLG test scope for overall tests, or focus on other value-determining characteristics and properties of the test subject. The minimum requirements, test conditions and procedures as well as the evaluation bases of the test results will be specified in consultation with an expert group of DLG. They correspond to the recognised rules of technology, as well as scientific and agricultural knowledge and requirements. The successful testing is concluded with the publication of a test report, as well as the awarding of the test mark which is valid for five years from the date of awarding. Other criteria were not investigated.



**GUMMIWERK KRAIBURG ELASTIK
ALLEY MAT ESPAFLEX**

- ✓ Deformability/Elasticity
- ✓ Permanent Tread Load
- ✓ Slip resistance

DLG Test Report 7482

Test results

DLG QUALITY PROFILE	Evaluation
Lying measurement deformability and elasticity in new condition	■ ■ ■ □ □ *
Lying measurement deformability and elasticity following endurance test	■ ■ ■ □ □ *
Walking measurement deformability and elasticity in new condition	■ ■ ■ ■ ■ *
Walking measurement deformability and elasticity following endurance test	■ ■ ■ ■ ■ *
Lasting deformation following 250.000 endurance test	■ ■ ■ ■ ■ *
No noticeable wear and no damage following 250.000 endurance test	■ ■ ■ ■ □ *
Slip resistance	■ ■ **

DLG Evaluation range:

* ■ ■ ■ or better = meets, exceeds or significantly exceeds the established DLG standards,

■ ■ = meets the legal requirements for marketability, ■ = failed

** Single criteria slip resistance: ■ ■ = passed, ■ = failed

Requirements of DIN 3763 are fulfilled for the tested criteria.

Deformation and elasticity corresponds to class 2 DIN 3763 for single pens for calves.

Manufacturer and contact information

Manufacturer and Applicant

Gummiwerk KRAIBURG Elastik GmbH & Co. KG
Göllstraße 8, 84529 Tittmoning
Germany

Contact

Phone +49 8683 701-0, Fax +49 8683 701-126
info@kraiburg-elastik.de
www.kraiburg-elastik.de



**DLG TestService GmbH
Groß-Umstadt location**

Max-Eyth-Weg 1 • 64823 Groß-Umstadt • Germany
Phone: +49 69 24788-600 • Fax: +49 69 24788-690
Tech@DLG.org • www.DLG.org

Download of all
DLG test reports free of charge
at: www.DLG-Test.de